v
x
S
Q
3
Q
o
c
S
§
[
¥
N
A
A o
S
A
<

-

-10-



M1011 24" Pan and Box Brake

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

1 XPSB04M CAP SCREW Mé6-1 X 10 22 XPSSO1M SET SCREW Mé6-1.0 X 10
2 XPWO3M FLAT WASHER 6MM 23 XPSB14M CAP SCREW M8-1.25 X 20
3 XM1011003 | CONNECTING BLOCK 24 XPK47M KEY 4 X 4 X 15MM

4 XPNO2ZM HEX NUT M10-1.5 25 XM1011025 | BUSHING

5 XM1011005 | TURNBUCKLE 26 XM1011026 | BODY

6 XPNO2M HEX NUT M10-1.5 27 XM1011027 | SMALL SHAFT

7 XM1011007 | PIN SHAFT 28 XM1011028 | LOWER LEFT ECCENTRIC
8 XM1011008 | LOCK LEVER 29 XM1011029 | BUSHING

9 XM1011009 | UPPER ECCENTRIC 30 XM1011030 | READ MANUAL LABEL

10 XM1011010 | SPLIT PIN 31 XM1011031 | SHOP FOX LOGO

11 XM1011011 | LEVER 32 XM1011032 | SAFETY GLASSES LABEL
12 XM1011012 | MACHINE ID LABEL 33 XM1011033 | APRON ANGLE

13 XM1011013 | HOLD DOWN ASSEMBLY 34 XPWO1M FLAT WASHER 8MM

14 XM1011014 | T-NUT 35 XPB85M HEX BOLT M8-1.25 X 18
15 XM1011015 | FINGER (17) 36 XM1011036 | APRON

16 XM1011016 | FINGER (2") 37 XM1011037 | HANDLE

18 XM1011018 | FINGER (3") 38 XM1011038 | SCREW ROD

19 XM1011019 | FINGER (4") 39 XM1011039 | LOWER RIGHT ECCENTRIC
21 XM1011021 | SHAFT 40 XPWO1M FLAT WASHER 8MM

-11-




